§ 7 /ORLAB!

-

REPORT No. : XM21080005W02

TEST REPORT

APPLICANT
PRODUCT NAME
MODEL NAME
BRAND NAME
FCCID
STANDARD(S)
RECEIPT DATE
TEST DATE

ISSUE DATE

: HATCH BABY,INC.

: Restore - Sound Machine & Night Light

: RESTOREO3

: Hatch

: 2AFYZ-RESTOREO3

: 47 CFR Part 15 Subpart C

: 2021-07-26

: 2021-07-27 to 2021-08-13

: 2021-09-30
Edited by : &LJ\(’. Hioo
Qijie Xiao
g—(;a v~ gww
Approved by: l
Stefan Sun

NOTE: This report is issued by Morlab and may not be copied without written permission from Morlab. The test results in this
report are only applicable to specific samples and specific tests. The information in this report can be verified and confirmed on

our website.

Morlab XIAMEN MORLAB COMMUNICATIONS TECHNOLOGY Co., Ltd.  Tel: 86 5925612050
Test Laboratory Unit 201, No.1732 Gangzhong Road, Xiamen Area, Pilot Free Trade Zone (Fujian) , P. R. China  Fax: +86 592 5612095

Version V3.0

Page 1 of 149



ORLAB’ REPORT No. : XM21080005W02

-

DIRECTORY

1. Technical Information - - --ccccrerrerermeiiiiii ittt ieittetettaceaeatnanaanas 3
11. Appllcant and Manufacturer Information - c-coccrcrerreretieniiiiiiiiiiiiiiiiiiiiiiiiiieene, 3
1.2. Equipment Under Test (EUT) Description ........................................................ 3
1.3. Test Standards and ReSUItS - - cvrrrrrtreriiiiiiiiiii ittt iiiietitieticaaenes 4
1.4. Environmental Conditions: - ccereeeerreeecetettniiitiiiietiiiiititttetiateststastasestescstassans 4
2. 47 CFR Part 15C ReqUirementS ........................................................................ 5
2.1. Antenna requirement .................................................................................... 5
2.2. Output =0T - RRRRRRR R R TR 6
2.3. Bandwidth:ccccocceereeeeretetniniiiiiiiiiiiiiiiiiiiiiiiiiiiiiiiiiiietiiiiititiititiitettitittitestitaitnns 8
2.4. Conducted Spurious Emissions and Band Edge ............................................ 17
2.5. Power Spectral density (PSD) ...................................................................... 38
2.6. Restricted Frequency Bands - -cocrecrererreiiiiiii ittt e et ee e 47
2.7. Conducted EMIiSSION - - ccrcrerrtretreeatietitittittitietittetittatietatnetetaotsctatactatassncaanns 65
2.8. Radiated EMISSION - - -trerreretreretniiiiiiiiiiiiiiitieiiittitetiatetatateacatacesnacosaanns 69
Annex A Test Uncertainty ................................................................................ 146
Annex B Testing Laboratory Information: - - rererrereeriiiiii e 147

Change History

Version Date Reason for change
1.0 2021-09-30 First edition
Morlab XIAMEN MORLAB COMMUNICATIONS TECHNOLOGY Co., Ltd. Tl *86 5925612050

Test Laboratory Unit 201, No.1732 Gangzhong Road, Xiamen Area, Pilot Free Trade Zone (Fujian) , P. R. China  Fax: +86 592 5612095

Page 2 0f 149
Version V3.0



ORLAB’ REPORT No. : XM21080005W02

4

1. Technical Information

Note: Provide by applicant.

1.1. Applicant and Manufacturer Information

Applicant: HATCH BABY,INC.
Applicant Address: 3525 Alameda de las Pulgas, Suite D, Menlo Park CA 94025

1.2. Equipment Under Test (EUT) Description

Product Name: Restore - Sound Machine & Night Light
Serial No: (N/A, marked #1 by test site)
Hardware Version: RESTOREOQ3

Software Version: 5.1.244

Modulation Type: DSSS, OFDM

802.11b/g/n-20MHz: 2.412GHz - 2.462GHz
802.11n-40MHz: 2.422GHz - 2.452GHz
Antenna Type: PIFA Antenna
Antenna Gain: 2dBi
Note 1: The EUT is operating at 2.4GHz ISM; it supports 802.11b, 802.11g, 802.11n and they are
all tested in this report.
For 802.11b/g/n-20MHz (2.4GHz band), the frequencies allocated is F (MHz) =2412+5*(n-1)
(1<=n<=11). The lowest, middle, highest channel numbers of the EUT used and tested in this
report are separately 1 (2412MHz), 6 (2437MHz) and 11 (2462MHz).
For 802.11n-40MHz, the frequencies allocated is F (MHz) =2412+5*(n-1) (3<=n<=9). The lowest,
middle, highest channel numbers of the EUT used and tested in this report are separately 3
(2422MHz), 6 (2437MHz) and 9 (2452MHz).
Note 2: The EUT connected to the serial port of the computer with a serial communication cable,
we use the dedicated software to control the EUT continuous transmission.
Note 3: For a more detailed description, please refer to Specification or User’'s Manual supplied by
the applicant and/or manufacturer.

Operating Frequency Range:
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1.3.Test Standards and Results

The objective of the report is to perform testing according to 47 CFR Part 15 Subpart C for the EUT
FCC ID Certification:

No | Identity Document Title
1 47 CFR Part 15 Radio Frequency Devices
Test detailed items/section required by FCC rules and results are as below:
No. | Section | Description Test Date Test Engineer | Result
1 15.203 Antenna Requirement N/A N/A PASS
2 | 15.247(b) | Output Power Aug 12,2021 1 o nsun | PAsS
' P Aug 17, 2021 A9
Aug 12, 2021
3 15.247(a) | Bandwidth 1g Stefan Sun PASS
Aug 17, 2021
Conducted Spurious Emission | Aug 12, 2021
4 | 15.247(d) ! purious =mission | AUg StefanSun | PASS
and Band Edge Aug 17, 2021
Aug 12, 2021
5 15.247(e) | Power spectral density (PSD) g Stefan Sun PASS
Aug 17, 2021
6 15.247(d) | Restricted Frequency Bands Apr 10, 2021 Qijie Xiao PASS
7 15.207 Conducted Emission Jul 27, 2021 Yaming Luo PASS
15.209, . e v
8 Radiated Emission Apr 10, 2021 Qijie Xiao PASS
15.247(d) -
Note: The tests of Conducted Emission and Radiated Emission were performed according to
the method of measurements prescribed in ANSI C63.10 2013 and KDB558074 D01 v05r02.

1.4.Environmental Conditions

During the measurement, the environmental conditions were within the listed ranges:

Temperature (°C): 15-35
Relative Humidity (%): 30 -60
Atmospheric Pressure (kPa): 86-106
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2. 47 CFR Part 15C Requirements

2.1. Antenna requirement

2.1.1. Applicable Standard

According to FCC 15.203, an intentional radiator shall be designed to ensure that no antenna other
than that furnished by the responsible party shall be used with the device. The use of a
permanently attached antenna or of an antenna that uses a unique coupling to the intentional
radiator shall be considered sufficient to comply with the provisions of this section.

2.1.2. Result: Compliant

The EUT has a permanently and irreplaceable attached antenna. Please refer to the EUT internal
photos.
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2.2.Output Power

2.2.1. Requirement

According to FCC section 15.247(b)(3), For systems using digital modulation in the 902-928 MHz,
2400-2483.5 MHz, and 5725-5850 MHz bands: The maximum peak conducted output power of the
intentional radiator shall not exceed1 Watt.

2.2.2. Test Description

The measured output power was calculated by the reading of the USB Wideband Power Sensor
and calibration.

A. Test Setup:

USB Wideband 7
Power Sensor A

(Test Module)

The EUT (Equipment under the test) which is coupled to the USB Wideband Power Sensor; the RF
load attached to the EUT antenna terminal is 500hm; the path loss as the factor is calibrated to
correct the reading.

B. Equipments List:

Please refer ANNEX B(4).
2.2.3. Test Result

Duty Cycle Factor

Mode Channel Frequency Ton T (on+off) Duty Cycle Duty Cycle
(MHz) (ms) (ms) (%) Factor
802.11b 6 2437 100 100 100 0
802.11g 6 2437 100 100 100 0
802.11n-20MHz 6 2437 100 100 100 0
802.11n-40MHz 6 2437 100 100 100 0
Morlab XIAMEN MORLAB COMMUNICATIONS TECHNOLOGY Co., Ltd. el *86 5925612050
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Mode Channel Frequency Output Average Power Limit Verdict
(MHz) dBm w dBm w

1 2412 14.651 0.029 PASS

802.11b 6 2437 15.013 0.031 PASS
11 2462 13.911 0.025 PASS

1 2412 12.540 0.018 PASS

802.11¢g 6 2437 12.225 0.017 PASS
11 2462 11.474 0.014 30 PASS

1 2412 12.281 0.017 PASS

8:12_21(; 6 2437 12.763 0.019 PASS
11 2462 11.456 0.014 PASS

3 2422 11.184 0.013 PASS

8:12_413 6 2437 9.380 0.009 PASS
9 2452 10.211 0.010 PASS

Output Peak Power
Frequency Output Peak Power Limit .
Mode Channel Verdict
(MHz) dBm w dBm w

1 2412 15.233 0.033 PASS

802.11b 6 2437 15.162 0.033 PASS
11 2462 14.745 0.030 PASS

1 2412 12.697 0.019 PASS

802.11¢g 6 2437 12.533 0.018 PASS
11 2462 12.125 0.016 30 PASS

1 2412 12.691 0.019 PASS

8:12_21(; 6 2437 12.784 0.019 PASS
11 2462 11.931 0.016 PASS

3 2422 11.224 0.013 PASS

8:12_413 6 2437 10.073 0.010 PASS
9 2452 10.322 0.011 PASS

Note: The duty cycle factor has been compensated into the test result
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2.3.Bandwidth

2.3.1. Requirement
According to FCC section 15.247(a) (2), Systems using digital modulation techniques may operate

in the 902 - 928 MHz, 2400 - 2483.5 MHz, and 5725 - 5850 MHz bands. The minimum 6 dB
bandwidth shall be at least 500 kHz.

2.3.2. Test Description

A. Test Set:

“; =l

Spectrumm Analyzer o]

The EUT is coupled to the Spectrum Analyzer; the RF load attached to the EUT antenna terminal
is 500hm; the path loss as the factor is calibrated to correct the reading.

Make the measurement with the spectrum analyzer's resolution bandwidth (RBW) = 100 kHz. In
order to make an accurate measurement, set the span greater than RBW.
KDB558074 VO5R02 Section 8.1 Option 1 was used in order to prove compliance.

B. Equipments List:

Please refer ANNEX B(4).
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2.3.3. Test Result

REPORT No. : XM21080005W02

802.11b Test mode
A. Test Verdict:
Frequenc
Channel quency 6 dB Bandwidth (MHz) Limits(kHz) Result
(MHZz)
1 2412 9.538 >500 PASS
6 2437 8.758 >500 PASS
11 2462 8.358 >500 PASS

B. Test Plots

Agilent Spectrum Analyzer - Occupied BW

| SEMSE:INT]

NALIGH OFF

09:54.56PM Aug 04, 2021

Center Freq 2.412000000 GHz

#IFGain:L ow

Ref Offset7 dB
Ref 27.00 dBm

Center 2.412 GHz
#Res BW 100 kHz

Occupied Bandwidth
13.185 MHz
-127.55 kHz
9.538 MHz

Transmit Freq Error
x dB Bandwidth

Center Freq: 2.412000000 GHz
—»— Trig:Free Run Avg|Held: 1010
#Atten: 30 dB

#VBW 300 kHz

Total Power 21.8 dBm

99.00 %
-6.00 dB

OBW Power
x dB

Radio Std: None

Radio Device: BTS

Span 40 MHz
Sweep 4 ms

IMSG

STATUS

Morlab
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Agilent Spectrum Analyzer - Occupied BW
| SENSEINT| | M\ ALIGN OFF 10:13:56PM Aug 04, 2021
Center Freq: 2.437000000 GHz Radio Std: None
«p. Trig:Free Run Avg|Held: 10/10
H#IFGain:Low RAtten: 30 dB Radio Device: BTS

Ref Offset6.73 dB
Ref 26.73 dBm i

CenlterWE;Hz—— ' T ~ Span40MHz
#Res BW 100 kHz #/BW 300 kHz Sweep 4 ms
Occupied Bandwidth Total Power 21.6 dBm
12.897 MHz
Transmit Freq Error 81.439 kHz OBW Power
x dB Bandwidth 8.758 MHz x dB

MSG STATUS

(Channel 6, 2437 MHz, 802.11b)

Agilent Spectrum Analyzer - Occupied BW
| RF |s0s A | | SEMSE:NT| | /MALIGH OFF 10:21:48PM Aug 04, 2021
Center Freq 2.462000000 GHz Center Freq: 2.462000000 GHz Radio Std: None
—»— Trig:Free Run Avg|Held: 1010
#IFGain:L ow #Atten: 30 dB Radio Device: BTS

Ref Offset6.91 dB
Ref 26.91 dBm

|
]
B
|

I I ,

Center 2.462 GHz ) ' N Span 40 MHz
#Res BW 100 kHz #VBW 300 kHz Sweep 4ms

Occupied Bandwidth Total Power 20.7 dBm
13.101 MHz

Transmit Freq Error -107.24 kHz OBW Power

x dB Bandwidth 8.358 MHz x dB

IMSG STATUS

(Channel 11, 2462MHz, 802.11b)
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802.11g Test mode

A. Test Verdict:

REPORT No. : XM21080005W02

Limits
Channel | Frequency (MHz) 6 dB Bandwidth (MHz) (KHz) Result
1 2412 16.49 =500 PASS
6 2437 16.41 2500 PASS
11 2462 16.42 2500 PASS

B. Test Plots:

Agilent Spectrum Analyzer - Occupied BW
g R | RF |506  AC

| SEMSE:NT]

ANALIGH OFF

02:14:15 AM Aug 05, 2021

Center Freq 2.412000000 GHz
#IFGain:L ow

«p. Trig:Free Run
#Atten: 30 dB

Center Freq: 2.412000000 GHz

Avg|Hold: 10/10

Radie Std: None

Radio Device: BTS

Ref Offset 7 dB
Ref 27.00 dBm

Center 2.412 GHz
#Res BW 100 kHz

Occupied Bandwidth
16.538 MHz
-27.022 kHz
16.49 MHz

Transmit Freq Error
x dB Bandwidth

#VBW 300 kHz

Total Power 20.2 dBm

OBW Power
x dB

STATUS

Span 40 MHz
Sweep 4 ms

Morlab
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Agilent Spectrum Analyzer - Occupied BW

| RF [500  AC | | SEMSE:NT] | ANALIGH OFF 02:21:57 AM Aug 05, 2021
Center Freq: 2.437000000 GHz Radio Std: None
«p. Trig:Free Run Avg|Hold: 10/10
HIFGain:L ow #Atten: 30 dB Radio Device: BTS

Ref Offset 6.73 dB
Ref 26.73 dBm

1

[
—
1
—
AMLAR I | I —
] |

Center 2.437 GHz ' B Span 40 MHz
#Res BW 100 kHz #/BW 300 kHz Sweep 4 ms

Occupied Bandwidth Total Power 19.9 dBm
16.458 MHz

Transmit Freq Error 33.614 kHz OBW Power
x dB Bandwidth 16.41 MHz x dB

STATUS

(Channel 6, 2437MHz, 802.11g)

Agilent Spectrum Analyzer - Occupied BW

| RF |s0e  ac | | SEMSE:NT] | /WALIGH OFF 02:29:39 AM Aug 05, 2021
Center Freq 2.462000000 GHz Center Freq: 2.462000000 GHz Radio Std: None
—»— Trig:Free Run Avg|Held: 1010
#IFGain:L ow #Atten: 30 dB Radio Device: BTS

Ref Offset6.91 dB
Ref 26.91 dBm _

T | T e I I I

Center 2.462 GHz ' ) ) } Span 40 MHz
#Res BW 100 kHz #VBW 300 kHz Sweep 4ms

Occupied Bandwidth Total Power 19.6 dBm
16.555 MHz

Transmit Freq Error -5.110 kHz OBW Power
x dB Bandwidth 16.42 MHz x dB

IMSG STATUS

(Channel 11, 2462MHz, 802.119)
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802.11n-20 Test mode

A. Test Verdict:

REPORT No. : XM21080005W02

Limits
Channel Frequency (MHz) 6 dB Bandwidth (MHz) (KHzZ) Result
1 2412 17.62 =500 PASS
6 2437 17.12 =500 PASS
11 2462 17.49 =500 PASS

B. Test Plots:

Morlab

Test Laboratory

Version V3.0

Agilent Spectrum Analyzer - Occupied BW
g R | RF |506  AC

| SEMSE:NT] ANALIGH OFF

02:37:23 AM Aug 05, 2021

Center Freq 2.412000000 GHz
#IFGain:L ow

Center Freq: 2.412000000 GHz
«p. Trig:Free Run Avg|Hold: 10/10
#Atten: 30 dB

Radie Std: None

Radio Device: BTS

Ref Offset 7 dB
Ref 27.00 dBm

Center 2.412 GHz
#Res BW 100 kHz

Occupied Bandwidth
17.600 MHz
-10.281 kHz
17.62 MHz

Transmit Freq Error
x dB Bandwidth

#VBW 300 kHz

Total Power 20.4 dBm

OBW Power
x dB

STATUS

Span 40 MHz
Sweep 4 ms

(Channel 1, 2412MHz, 802.11n-20)
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Agilent Spectrum Analyzer - Occupied BW
| RF |s0a  AC |

SEMNSE:INT| |

ANALIGH OFF

02:45:03 AM Aug 0S5, 2021

#IFGain:Low

«p. Trig:Free Run

Center Freq: 2.437000000 GHz
Avg|Hold: 10/10
#Atten: 30 dB

Radie Std: None

Radio Device: BTS

Ref Offset 6.73 dB
Ref 26.73dBm

: | [

u
Il
J|._
Il
I

T

Center 2.437 GHz
#Res BW 100 kHz
Occupied Bandwidth
17.466 MHz
18.910 kHz
17.12 MHz

Transmit Freq Error
x dB Bandwidth

_‘_
AR N R A
7177 .
l

#VBW 300 kHz

Total Power 19.9 dBm

OBW Power
x dB

STATUS

Span 40 MHz
Sweep 4 ms

(Channel 6, 2437MHz, 802.11n-20)

Agilent Spectrum Analyzer - Occupied BW
| RF |soa  ac |

SEMSE:INT| |

NALIGH OFF

02:52:41 AM Aug 05, 2021

Center Freq 2.462000000 GHz

#IFGain:L ow

Ref Offset6.91 dB
Ref 26.91 dBm

Center 2.462 GHz
“Res BW 100 kHz

Occupied Bandwidth
17.563 MHz
-21.700 kHz
17.49 MHz

Transmit Freq Error
x dB Bandwidth

—»— Trig:Free Run

Center Freq: 2.462000000 GHz
Avg|Held: 1010
#Atten: 30 dB

#VBW 300 kHz

Total Power 19.5 dBm

OBW Power
x dB

Radio Std: None

Radio Device: BTS

Span 40 MHz
Sweep 4 ms

IMSG

STATUS

(Channel 11, 2462MHz, 802.11n-20)
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802.11n-40 Test mode

C. Test Verdict:

REPORT No. : XM21080005W02

Limit
Channel | Frequency (MHz) 6 dB Bandwidth (MHz) (l'(r:'; Result
3 2422 36.37 >500 PASS
6 2437 36.06 >500 PASS
9 2452 35.49 >500 PASS

D. Test Plots:

Morlab

Test Laboratory

Version V3.0

Agilent Spectrum Analyzer - Occupied BW
g R | RF |506  AC

| SEMSE:NT] ANALIGH OFF

03:02:01 AM Aug 05, 2021

Center Freq 2.422000000 GHz
#IFGain:L ow

Center Freq: 2.422000000 GHz
«p. Trig:Free Run Avg|Hold: 10/10
#Atten: 30 dB

Radie Std: None

Radio Device: BTS

Ref Offset 7.01 dB
Ref 27.01 dBm

Center 2.422 GHz
#Res BW 100 kHz

Occupied Bandwidth

36.412 MHz
53.937 kHz
36.37 MHz

Transmit Freq Error
x dB Bandwidth

#VBW 300 kHz

Total Power 20.3 dBm

OBW Power
x dB

STATUS

Span 80 MHz
Sweep 8 ms

(Channel 3, 2422MHz, 802.11n-40)
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Agilent Spectrum Analyzer - Occupied BW
| RF |s0a  AC |

| SEMSE:NT] | AALIGN OFF

03:16:19 AM Aug 05, 2021

#IFGain:Low

Center Freq: 2.437000000 GHz
«p. Trig:Free Run Avg|Hold: 10/10
#Atten: 30 dB

Radie Std: None

Radio Device: BTS

Ref Offset 6.73 dB
Ref 26.73 dBm

I

&
1l
[
|

Center 2.437 GHz
#Res BW 100 kHz

Occupied Bandwidth
36.059 MHz

41.984 kHz
36.06 MHz

Transmit Freq Error
x dB Bandwidth

N
I
———
I
|

#VBW 300 kHz

Total Power 19.2 dBm

OBW Power
x dB

STATUS

Span 80 MHz
Sweep 8 ms

(Channel

6, 2437MHz, 802.11n-40)

Agilent Spectrum Analyzer - Occupied BW
| RF |soa  ac |

| SEMSE:INT] | MALIGH OFF

03:31:41 AM Aug 05, 2021

Center Freq 2.452000000 GHz

#IFGain:L ow

Ref Offset 6.88 dB
Ref 26.88 dBm

Center 2.452 GHz
“Res BW 100 kHz

Occupied Bandwidth
36.238 MHz
-14.433 kHz
35.49 MHz

Transmit Freq Error
x dB Bandwidth

—»— Trig:Free Run

Center Freq: 2.452000000 GHz
Avg|Held: 1010
#Atten: 30 dB

—

I I
[
%
[
I R

I
1
I
|
#VBW 300 kHz

Total Power 20.1 dBm

OBW Power
x dB

Radio Std: None

Radio Device: BTS

Span 80 MHz
Sweep 8 ms

IMSG

STATUS

(Channel 9, 2462MHz, 802.11n-40)
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2.4.Conducted Spurious Emissions and Band Edge

2.41. Requirement

According to FCC section 15.247(d), in any 100kHz bandwidth outside the frequency band in
which the spread spectrum or digitally modulated intentional radiator is operating, the radio
frequency power that is produced by the intentional radiator shall be at least 30dB below that in the
100kHz bandwidth within the band that contains the highest level of the desired power, based on
either an RF conducted or a radiated measurement.

2.4.2. Test Description

A. Test Set:

= E—

FuUT

Spectium Analyzer

The EUT is coupled to the Spectrum Analyzer; the RF load attached to the EUT antenna terminal
is 500hm; the path loss as the factor is calibrated to correct the reading.

Make the measurement with the spectrum analyzer's resolution bandwidth (RBW) = 100 kHz. In
order to make an accurate measurement, set the span greater than RBW.

KDB 558074 D01 v05r02 Section 11.0 was used in order to prove compliance.
B. Equipments List:

Please refer ANNEX B(4).
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2.4.3. Test Result

Morlab

Version V3.0

Agilent Spectrum Analyzer - Swept SA

[ | SENSEdNT| | ANALIGH OFF 09:56:34 PM Aug 04, 2021
Avg Type: Log-Pwr

PNO: Fast —»— Trig:Free Run Avg|Held: 100,100

IFGain:Low #Atten: 30 dB

Mkr1 2.412 69 GHz

Ref Offset 7 dB 7.950 dBm

Ref 20.00 dBm

Center 2.41200 GHz Span 30.00 MHz
#Res BW 100 kHz #VBW 300 kHz Sweep 2.933 ms (1001 pts)

IMSG STATUS

Agilent Spectrum Analyzer - Swept SA

RF |50 AC | | | SENSEINT| | ANALIGN OFF 09:55:01 PM Aug 04, 2021

R | -
Center Freq 12.515000000 GHz . Avg Type: Log-Pwr
PNO: Fast -»- Trig:Free Run Avg|Held: 10110
#Atten: 30 dB

IFGain:Low

Mkr1 2.402 GHz}
Ref 20.00 dBm 7.172 dBm
' | I | : |

I

l

Start 30 MHz Stop 25.00 GHz
#Res BW 100 kHz #VBW 300 kHz Sweep 2.386 s (1001 pts),

MKR MODE| TRC, SCL b

=
(i N T1]f] 2402 GHz| T T20cE) f e

|
|
|
1
|
I

|
|
\
|
;
|

FUMCTION FUNCTIOM WIDTH FUNCTION WALUE -~

2 | 24700GHz[ 40317dBm| | |

3 4999 GHz 51785dBm| [

4 7.121 GHz 51413dBm| [

5 | 9668BGHz[ 52846dBm| [ | ]
6 - ]
7
8
9
0
1

8=

=
@
8
w
=
=
177}

(802.11 b, Channel = 1, 30MHz to 25GHz)

REPORT No. : XM21080005W02
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REPORT No. : XM21080005W02

R | RF 02 AC | | SENSEINT| | ANALIGN OFF 09:58:27 P

Center Freq 2.412000000 GHz [ ) Avg Type: Log-Pwr
PNO: Fast =»- Trig:Free Run Avg|Hold: 1004100
IFGain:Low Atten: 24 dB

Ref Offset 7 dB
Ref 20.00 dBm

Span 30.00 MHz
#VYBW 300 kHz Sweep 2.933 ms (1001 pts)

MKR MODE| TRC, SCL b FUMCTION FUNCTIOM WIDTH FUNCTION WALUE -~

=
4 N | 241149 GHz 7869dB [ |
. r r |

3 -+t 1
4 -t 1
5 I e e
6 I e e
7
8
9

10

1 . [ [ [ |8

£ >
IMSG STATUS

| SENSEdNT| | A\ALIGH CFF 09:58:30PK
Avg Type: Log-Pwr

—»— Trig:Free Run Avg|Hold: 100{100

Atten: 24 dB

PNO: Fast
IFGain:Low

Mkr1 2.412 7 GHz
Ref 2000 dBm | | | | 8.559 dBm

Start 2.32700 GHz ' ' Stop 2.42700 GHz
#Res BW 100 kHz #VBW 300 kHz Sweep 9.600 ms (1001 pts)

MER| MODE| TRC SCL *
4 N |
[ N |
| 23900GHz|  50.356 dBm|
I

Y FUNCTION FUNCTIOM WIDTH FUMCTION YALUE -~

(802.11 b, Band Edge @ Channel = 1)

Morlab XIAMEN MORLAB COMMUNICATIONS TECHNOLOGY Co., Ltd. Tl *86 5925612050
Test Laboratory  Unit 201, No.1732 Gangzhong Road, Xiamen Area, Pilot Free Trade Zone (Fujian) , P. R. China  Fax: +86 592 5612095
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REPORT No. : XM21080005W02

RF | 50¢

AC |

Center Freq 2.437000000 GHz |

PNO: Fast -»- Trig:Free Run
#Atten: 30 dB

| | SENSEINT|

| ANALIGN OFF

10:17:09PM

IFGain:Low

Avg Type: Log-Pwr
Avg|Hold: 1001100

Ref Offset6.73 dB
Ref 20.00 dBm

Center 2.43700 GHz
#Res BW 100 kHz

#VBW 300 kHz

Sweep 2.933 ms (1001 pts)j

Mkr1 2.439 58 GHz
8.792 dBm

Span 30.00 MHz

STATUS

Ref Offset6.73 dB
Ref 20.00 dBm

| SENSEINT|

| ANALIGH OFF

10:17:37PM

PNO: Fast —»— Trig:Free Run
#Atten: 30 dB

IFGain:Low

Avg Type: Log-Pwr
Avg|Hold: 10/10

Stop 25.00 GHz
Sweep 2.386 s (1001 pts)

FUMCTION YALUE -~

Morlab
Test Laboratory

Version V3.0

(802.11 b, Channel = 6, 30MHz to 25GHz)

XIAMEN MORLAB COMMUNICATIONS TECHNOLOGY Co., Ltd.
Unit 201, No.1732 Gangzhong Road, Xiamen Area, Pilot Free Trade Zone (Fujian) , P. R. China

Tel: +86 592 5612050
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Agilent Spectrum Analyzer - Swept SA

| RF [509  AC | | | SENSEINT| |

MALIGH OFF

10:25:01PM

Center Freq 2.462000000 GHz |

PNO: Fast -»- Trig:Free Run
IFGain:Low #Atten: 30 dB

Avg Type: Log-Pwr
Avg|Hold: 1001100

TRACE
TYPE
DET

Ref Offset6.91 dB
Ref 20.00 dBm

Center 2.46200 GHz

#Res BW 100 kHz #VBW 300 kHz

Sweep 2.933 ms (1001 pts)j

Mkr1 2.462 66 GHz
7.408 dBm

Span 30.00 MHz

STATUS

| SENSEINT| |

M\ALIGN OFF

10:25:28PM

PNO: Fast —»— Trig:Free Run
IFGain:Low #Atten: 30 dB

Ref Offset6.91 dB
Ref 20.00 dEBm

Avg Type: Log-Pwr
Avg|Hold: 10/10

TRACE
TYPE!

Mkr1 2.452 GHz

Stop 25.00 GHz
Sweep 2.386 s (1001 pts)

FUNCTION

MER| MODE| TRC SCL * i
| 2452GHz|  6.546 dBm|

2
3 | 4924GHz|  52.322 dBm|
4
5
6 I R
7
g

FUNCTIOM WIDTH

FUMCTION YALUE -~

(802.11 b, Channel = 11, 30MHz to 25GHz)

Morlab
Test Laboratory

Version V3.0

XIAMEN MORLAB COMMUNICATIONS TECHNOLOGY Co., Ltd.
Unit 201, No.1732 Gangzhong Road, Xiamen Area, Pilot Free Trade Zone (Fujian) , P. R. China
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Center Freq 2.462000000 GHz |

|50 AC | | | SENSEINT| | ANALIGN OFF 10:24:54 PM

Avg Type: Log-Pwr
Avg|Hold: 1001100

PNO: Fast =»- Trig:Free Run
IFGain:Low Atten: 24 dB

Ref Offset6.91 dB
Ref 20.00 dBm

Span 30.00 MHz
Sweep 2.933 ms (1001 pts)

#VBW 300 kHz

MKR MODE| TRC, SCL b

FUMCTION FUNCTIOM WIDTH FUNCTION WALUE -~

=
246461 GHz 74048l | |
. r r |

| SENSEINT| M\ALIGN OFF
Avg Type: Log-Pwr

Avg|Hold: 100{100

PNO: Fast -—»— Trig:Free Run
IFGain:Low Atten: 24 dB
Mkr1 2.459 0 GHz

Ref Offset 691 dB 6.321 dBm

Ref 20.00 dBm

Start 2.44700 GHz ' ' '
Res BW 100 kHz

Stop 2.54700 GHz

#VBW 300 kHz Sweep 9.600 ms (1001 pts),

1 N
[ N |

MKH MODE| TRC SCL

FUNCTION WIDTH FUNCTION YALUE ~

b
2.469 0 GHz 6.321 dBm
2.483 6 GHz £3.090 dBm

| 25000GHz|  56.189dBm
2.488 0 GHz 50.854 dBm
- |
I

b FUNCTION

Morlab
Test Laboratory

Version V3.0

(802.11 b, Band Edge @ Channel = 11)

XIAMEN MORLAB COMMUNICATIONS TECHNOLOGY Co., Ltd.
Unit 201, No.1732 Gangzhong Road, Xiamen Area, Pilot Free Trade Zone (Fujian) , P. R. China

REPORT No. : XM21080005W02
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R | RF | | SENSEINT| | A\ALIGH CFF

Center Freq 2.412000000 GHz [ ) Avg Type: Log-Pwr
PNO: Fast -»- Trig:Free Run Avg|Hold: 1004100
IFGain:Low #Atten: 30 dB

Ref Offset 7 dB Mkr1 2.406 63 GHzZ

Ref 20.00 dBm 2.385 dBm

Center 2.41200 GHz Span 30.00 MHz
#Res BW 100 kHz #VBW 300 kHz Sweep 2.933 ms (1001 pts)|

IMSG STATUS

! | | SENsEINT] | A\ALIGH OFF 02:20:49 AN
Center Freq 12.515000000 GHz . Avg Type: Log-Pwr TRACE

PNO: Fast —»— Trig:Free Run Avg|Held: 10110 e
IFGain:Low #Atten: 30 dB

Mkr1 2.402 GHz

Ref Offset7 dB
Ref 20.00 dEm

Stop 25.00 GHz
Sweep 2.386 s (1001 pts)

MER| MODE| TRC SCL * i FUMCTION FUNCTION WIDTH FUMCTION YALUE A
4 N | | 2402GHz|  1.879 dBm| -_—
2 - ]
3 - |
4 - |
5 ]
6 I R ]
7 ]
8 I
9 I

10 - ]

1 R -

£ >

(802.11 g, Channel = 1, 30MHz to 25GHz)

Morlab XIAMEN MORLAB COMMUNICATIONS TECHNOLOGY Co., Ltd. Tl *86 5925612050
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Agilent Spectrum Analyzer - Swept SA
| SENSEINT|

M\ ALIGN OFF

02:20:14 &M

PHO: Fast =+
IFGain:Low

Trig: Free Run
Atten: 24 dB

Avg Type: Log-Pwr
Avg|Hold: 100/100

Ref Offset 7 dB
Ref 20.00 dBm

[

i

I
l
|
|
|
|

FUNCTION WaLUE ~

#VBW 300 kHz
MKR MODE| TRC SCL ® ke
@ NJ1[fF]  240576GHz|  1.991 dBm|
2 I R
3 I
4 r 00O
5 ]
6 r ]
7 I
8 I
9 I R
10 N
1 [ [ |
<
MSG

| SENSEINT|

M ALIGH OFF 02:20:17 &AM

.Center Freq 2.377000000 GHz
Ilegam:an

Ref Offset7 dB
Ref 20.00 dEm

Fast —»— Trig:Free Run
Atten: 24 dB

Start 2.32700 GHz ' ' '
#Res BW 100 kHz

Avg Type: Log-Pwr
Avg|Hold: 100/100

*
[F]  23900GHz|  -39.283 dBm|
[fF] 23893 GHz|  -37.059 dBm|
I R

v

FUNCTION

FUNCTIOM WIDTH FUMCTION YALUE -~

(802.11 g, Band Edge @ Channel = 1)

Morlab
Test Laboratory

Version V3.0

XIAMEN MORLAB COMMUNICATIONS TECHNOLOGY Co., Ltd.
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REPORT No. : XM21080005W02

Agilent Spectrum Analyzer - Swept SA

| SENSEINT|

M\ ALIGN OFF

02:27:54 &M

PHO: Fast =+
IFGain:Low

Trig: Free Run
#Atten: 30 dB

Avg Type: Log-Pwr

Avg|Hold: 1001100

TRACE

Ref Offset6.73 dB
Ref 20.00 dBm

Center 2.43700 GHz
#Res BW 100 kHz

#VBW 300 kHz

Sweep 2.933 ms (1001 pts)]

Mkr1 2.439 49 GHz
2.624 dBm

Span 30.00 MHz

IMSG

STATUS

Agilent Spectrum Analyzer - Swept SA

| SENSEINT]

A\ALIGN OFF

02:28:22 AM

PNO: Fast -—»— Trig:Free Run
#Atten: 30 dB

IFGain:L ow

Ref Offset6.73 dB
Ref 20.00 dBm

Avg Type: Log-Pwr
Avg|Heold: 10/10

TRACE
TYPE!

Mkr1 2.427 GHz

Stop 25.00 GHz
Sweep 2.386 s (1001 pts)

I

b b

FUNCTION FUNCTION WIDTH

FUNCTION YALUE

Morlab
Test Laboratory

Version V3.0

(802.11 g, Channel = 6, 30MHz to 25GHz)

XIAMEN MORLAB COMMUNICATIONS TECHNOLOGY Co., Ltd.
Unit 201, No.1732 Gangzhong Road, Xiamen Area, Pilot Free Trade Zone (Fujian) , P. R. China
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Agilent Spectrum Analyzer - Swept SA
| SENSEINT|

M\ ALIGN OFF

02:35:44 &M

Trig: Free Run
#Atten: 30 dB

PHO: Fast =+
IFGain:Low

Avg Type: Log-Pwr
Avg|Hold: 100/100

TRACE
TvPE [§

Ref Offset6.91 dB
Ref 20.00 dBm

Center 2.46200 GHz

#Res BW 100 kHz #VBW 300 kHz

Sweep 2.933 ms (1001 pts)]

Mkr1 2.464 49 GHz
1.323 dBm

Span 30.00 MHz

IMSG

STATUS

Agilent Spectrum Analyzer - Swept SA

| SENSEINT|

M\ALIGN OFF

02:36:12 &M

PNO: Fast —»— Trig:Free Run
IFGain:Low #Atten: 30 dB

Ref Offset6.91 dB
Ref 20.00 dEm

Avg Type: Log-Pwr
Avg|Hold: 10/10

TRACE
TYPE!

Mkr1 2.452 GHz

Stop 25.00 GHz
Sweep 2.386 s (1001 pts)

FUNCTION

MER| MODE| TRC SCL * b
4 N | | 2452GHz|  0.604 dBm|
2
3
4

5

6 I A

7

g

FUNCTIOM WIDTH

FUMCTION YALUE -~

(802.11 g, Channel = 11, 30MHz to 25GHz)

Morlab
Test Laboratory

Version V3.0

XIAMEN MORLAB COMMUNICATIONS TECHNOLOGY Co., Ltd.
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|50 AC | | | SENSEINT| | ANALIGN OFF 02:35:37 AM

Center Freq 2.462000000 GHz [ ) Avg Type: Log-Pwr
PNO: Fast =»- Trig:Free Run Avg|Hold: 1004100
IFGain:Low Atten: 24 dB

Ref Offset6.91 dB
Ref 20.00 dBm

Span 30.00 MHz
#VYBW 300 kHz Sweep 2.933 ms (1001 pts)

MKF MODE| TRC SCL FUMCTION FUNCTIOM WIDTH FUNCTION WALUE -~

| f] 2 467 25 GHz 1. 113 dBm _—_
S A N

| SENSEdNT| | A\ALIGH CFF 02:35:35 AM
Avg Type: Log-Pwr
PNO: Fast —»— Trig:Free Run Avg|Hold: 100/100
IFGain:Low Atten: 24 dB

Ref Offset6.91 dB
Ref 20.00 dEm

MKR MODE| TRC| SCL * Y FUNCTION FUNCTIOM WIDTH FUMCTION YALUE -~

2.4835 GHz 39190 dBm

| 25000GHz] 54.431 dBm
2.4845 GHz 38203 dBm
I B

(802.11 g, Band Edge @ Channel = 11)

REPORT No. : XM21080005W02
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Agilent Spectrum Analyzer - Swept SA
| SENSEINT| | M\ ALIGN OFF 02:43:54 AM
Avg Type: Log-Pwr TRACE
PNO: Fast -»- Trig:FreeRun Avg|Held: 100/100
IFGain:Low #Atten: 30 dB

Ref Offset7 dB

Mkr1 2.406 66 GHz

Ref 20.00 dBm 2.410 dBm

Center 2.41200 GHz Span 30.00 MHz
#Res BV 100 kHz #/BW 300 kHz Sweep 2.933 ms (1001 pts)|

IMSG STATUS

Agilent Spectrum Analyzer - Swept SA

[ | | SENSEMNT| [ AyalicH oFF

Center Freq 12.515000000 GHz . Avg Type: Log-Pwr
PNO: Fast —»— Trig:Free Run Avg|Held: 10110

IFGain:Low #Atten: 30 dB

Ref Offset7 dB

Mkr1 2.402 GHz
Ref 20.00 dBm i : . : . 1.800 dBm

o 2u02GHE]

2
3
4
5 | 9693GHz[  52.659 dBm|
6 I
7

g

MKR MODE| TRC| SCL * Y FUNCTION FUNCTIOM WIDTH FUMCTION YALUE

Start 30 MHz ' ' Stop 25.00 GHz
#Res BW 100 kHz #VBW 300 kHz Sweep 2.386 s (1001 pts)
(0 N |

A

(802.11 HT20, Channel = 1, 30MHz to 25GHz)

Morlab XIAMEN MORLAB COMMUNICATIONS TECHNOLOGY Co., Ltd.
Test Laboratory  Unit 201, No.1732 Gangzhong Road, Xiamen Area, Pilot Free Trade Zone (Fujian) , P. R. China
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